



Stone Style - NEW BEIGE VINTAGE FINISH TRAVERTINE - Wet Sliptest Report - KO190719-3

19 Jul 2019

Slip Resistance Classification of New Pedestrian Surfaces - AS4586:2013 Appendix A

Date Tested:	19 Jul 2019
Test Report Number:	KO190719-3
Client Name & Address:	Stone Style - 50 Currumbin Creek Road Currumbin
Test Site / Surface Tested :	200x75 New Beige Vintage Finish Travertine Sample
Sample Information :	Samples and Test Information Supplied by Client
Wet Pendulum Test carried out using :	Slider 96 (4S) Rubber slider
Record ambient temperature (°C)	23
Testing Officer :	Kathryn Ording
Testing Officer :	#SK2072 - Wessex Portable Skid Tester #SK2072 - 07.05.19
Testing Officer Signature	

Test Results :

Sample No.	Swing 1	Swing 2	Swing 3	Swing 4	Swing 5	Mean BPN of last 3 swings :	Surface Picture
1A	55	55	55	54	54	54	
1B	56	56	55	55	55	55	
1C	55	55	54	53	53	53	

Mean BPN Slip Resistance Value (SRV)	32
Variation to Standard Mean BPN Slip Resistance Value (SRV)	54
CLASSIFICATION using Slider 96 (4S Slider)	P4 = 45 - 54

Page 1 of 1 - END OF REPORT